For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Air Intake And Filtration

e
B
P N
e N

A
m‘ﬂ\\\
AN
ARSI
AR R R R R
AN

SRR
TR A
P R ™

ot N
AN ES TSN {
Ay e NN Y —
/ey
RO

.

w5

4

7 / \§)§
s

NS

\Eé

\

WWW.mymowerparts.com

Page 1 of 79



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 2 of 79
Air Intake And Filtration

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Includes 2, 3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-15 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-31 1 S Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange, M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-03 1 S Base, Air Cleaner
13  KH-M-0651055 4 Screw, Hex Flange, M6 x 1.0 x 55
14 KH-24-164-14 1 /P Manifold, Intake
15 KH-24-041-01 2 /P Gasket, Intake Manifold
16 KH-24-041-06 1 /P Gasket, Air Cleaner Base

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Battery, Electrical Components And Switches

\n
o b
“n.._n n ] 1L
\ A [ = ul
_mwv C h prd
- nﬂ ,A- ” —_—
7(\ . P__u
b ob i
] oY — — ]
~ wo wo -~ N oo\
P - e <t )
™) T TF Z(uw) A/ \v A,,?_ Y, o

@
h
ey P ™\ ¢ -.Mlh s _
(e NOIOERNY
© LAY, f
IIIII a, ) wa 2
. \V
o / \u.‘nmv J_mg/m “ Aw
] ’ “m ©p.
7 &) N et
/l— “ /.ﬁ/ =~y a N/
_\
®

[ llu-l..l..f_

!....w {Tjﬂvw

Y

T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Battery, Electrical Components And Switches

Page 4 of 79

Ref#  Part Number Qty S/P/F  Description
1 629-3020 1 S  Wire Harness, Main S/N G319 and prior
629-3068 1 S  Wire Harness, Main S/N HO19 and after
725-0157 4 /P Tie, Self-Clinch Cable
726-0154 5 S  Tie, Pushmount
726-3055 9 Clip, Cable
2 710-0751 1 /P Screw, Hex Cap, 1/4-20 x .625 GR5
3  710-0936 2 Screw, Truss Hd Tapp, #6 x .62
4 711-1094 1 Stud, Ground
5 712-0267 1 S Nut, Hex, 5/16-18
6 712-0271 1 /P Nut, Hex Sems, 1/4-20
7  721-0342 1 S  Gasket, Silicone
8 723-0445 1 S  Strap, Battery Retainer (S/N 359001 & Above
- used w/725-1707B battery;
9 723-3064 1 Strap, Battery Retainer (S/N 359000 & Below -
used w/753-0608 battery;
10 725-0340 1 Cover, Terminal Black
11  725-1346 1 S Nut, Ignition Switch
12 725-1347 1 /P Cap, Ignition Switch
13  725-1365 3 S  Bulb, Indicator
14 725-1381 2 S Fuse, 20 Amp
15 725-1648 1 S Relay
16 725-3007A 1 /P Cover, Terminal Red
17  725-3159 1 S Hour Meter
18  725-3163 1 S Switch, Ignition
19  725-3164A 1 S  Switch, Interlock (Brake)
20 725-3166 2 S  Switch, Snap Mount - Normally Closed
21  725-3233 1 S  Switch, PTO
22  725-3234 1 S  Switch, Seat
23  725-3237 1 Cover, Terminal Red
24  725-3251 1 S  Module, Voltage Sensor
25  729-0207 2 Holder, Fuse (S/N 359000 and Below)
729-0357 2 Holder, Fuse w/Mounting Clip (S/N 359001
and Above)
26 729-0209 2 Clip, Fuse Holder Mounting (S/N 359000 and
Below)
27  732-0696 1 Hook, Wire Rectangular
28  736-0607 1 /P Washer, External Lock, 5/16
29  753-0608 1 /P Battery (S/N 359,000 & Below)
725-1707B 1 S  Battery (S/N 359,001 thru 389,000 & 1016G
thru KO37G)
725-1707C 1 S  Battery (S/N K037G thru 1018G)
725-1706 1 S  Battery (S/N 1018G to Present)
30 759-3476A 1 S  Key, Ignition (Set of 2)
31 759-3693 2 S  Bulb, Head Lamp
32  759-3749 1 /P Battery Cable Hardware (Set of 2; used with
753-0608 Battery)
710-3015 2 /P Screw (Used with 725-1707B/C)
712-0271 2 /P Sems Nut (Used with 725-1707B/C)
33  759-3750 Cap, Battery (Used w/753-0608 Batt.)

725-0691

WWW., my”mower f)afﬁgtté@ﬁfed w/725-17078 Batt.)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 5 of 79
Battery, Electrical Components And Switches
Ref#  Part Number Qty S/P/F  Description
34  783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Blower Housing And Baffles

A

|

o
-—
e

(

B - Y

pe—————

o

\\\\\
el
)
.A/rt\
A\\\ llll...,
e
\ S
N
\ / A AL
\ /i S\
/ & i N ! /
\ VAR
, III ", A.‘ /ﬂ“/ //
l, ' ”/ / l // //
NS \ r_ \ O\
A N \ / ) 4\
\ Nk..vu.\.ﬂl / N /V o SON
,/JW/.,.. \ AN !_” // —lmEE
_ “ #ﬂ#..w....\ MIMMw// ", / N o P
‘,...nr.... Y My .J\ui AN I & o
2 i, e _.v =, | \, A
7 AR .S
] L

\

‘ll-lcll.-lllllllll

m“m“\

~
=
.
4] ., \
., et
i

—_ g o
» \\vnWA v ﬁ -
Y TN - Py
A - v _ \\\\\
/:.\\ It\w - "
-~

\1MM1A)I
% ) //Iv

/l.‘
“v

! g,
G

Ny L2
Y

//
7
\

o

Vi

Wm“\\

\\

-
7

m

w

7 A
. 4
& -
B
A/
/ \
& (@

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 7 of 79

Blower Housing And Baffles

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-20 1 S  Housing, Blower (Includes 2-4)
2  KH-24-100-02 2 Nut, Plastic
3  KH-25-139-16 1 Plug, Button, 9/16
4  KH-24-100-01 3 Nut, Plastic
5 KH-M-0551016 1 Screw, Hex Flange, M5 x 0.8 x 16
6 KH-M-0545016 5 S  Screw, Hex Flange, M5 x 0.8 x 16
7  KH-M-0545020 2 /P Screw, Hex Flange, M5 x 0.8 x 20
8 KH-24-146-02 1 S Plate, Backing - #2 Side
9 KH-M-0645016 6 S  Screw, Hex Flange, M6 x 1.0 x 16
10 KH-24-063-20 1 /P Baffle, Cylinder Barrel - #2 Side
11  KH-24-063-17 1 /P Baffle, Valley - #2 Side
12 KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10
13  KH-24-063-24 1 S Baffle, Valley - #1 Side
14 KH-24-063-08 1 S Baffle, Cylinder Barrel - #1 Side
15 KH-24-146-08 1 S  Plate, Backing - #1 Side

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Brake And Control Pedals S/N 359,000 And Below

l/

) m
\.\b‘“ (2) 0 i\k\ m_

r T () U
R/ Ay
(@ V, ——Te /uu .« 4
\_r Am,,./wr, €
( Sv \ﬁ”uu.. o o,
L s & N
mi/ () I ( Lv
Ny - A\l;v 7 .
\, /
Z M o /
AB ) ...\ \ A aﬁu /
ﬁ/ /4 p \\\\u \\
///// __—.m mﬂv‘” \\ e S
N ,...u/umv.\ - 1Ll
- "
AN R < @
P Ammmmv N\ M, L 1
o _
P Hhh\.\
.\v.\ .\ o
S\
&)
3
e P\
L i
NS4
Ny
7% (3
AKYA\J

; /

[ A\.m,v \“\ \_\ S G,
m-nw-\\w; v- A... NA 7 ,A”M \ / ,_,.n
/”,A 7v AR / wmvv ; 4 K/

NP A A,/

\ (N & At “ /

\ - ) N\

N\ @ LA

// w 7, s \

Y uf-m 4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Brake And Control Pedals S/N 359,000 And Below

Page 9 of 79

Ref#  Part Number Qty S/P/F  Description

1 603-0321 1 Shaft Assy, Brake

2 603-0322 1 Shaft Assy, Forward/Reverse

3  618-3060 1 S Plate, Brake

4 703-2191 1 Arm, Brake

5 703-2570-0498 1 S Pedal, Forward

6  703-2573-0498 1 S  Pedal, Brake

7  703-2582 1 S  Actuator, Reverse Switch

8 703-2804 2 Plate, Bearing Mounting

9  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
10 710-0623 2 /P Screw, Hex Wash Tap, 3/8-16 x .75 Lg
11  710-0796 1 /P Screw, Truss Mach Tapp, #12 x 1.5
12 710-3000 2 S  Screw, Hex Cap, 3/8-16 x .75 GR5
13  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
14  711-0415 1 S Pin, Clevis, 3/8 0D x 1.62 Lg
15 711-0736 1 /P Ferrule, Adjustment
16 711-3295 1 S Pin, Clevis, 1/4 OD x 2.38 Lg
17 712-0271 1 /P Nut, Hex Sems, 1/4-20
18  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
19 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
20 714-0104 6 S  Pin, Internal Cotter, 5/16 Dia x 1.12
21  714-0145 4 S  Pin, Internal Cotter, 3/8 Dia x 1.625
22  731-3165 1 S  Lever, Park Brake
23  731-3167 1 S Pad, Reverse Pedal
24  732-0152 1 Spring, Compression
25  732-0418 1 Spring, Extension, .38 OD x 2.10 Lg
26  732-0463 1 S  Spring, Extension, .75 OD x 5.0 Lg
27  732-0756A 1 S  Spring, Torsion
28  732-3077 1 Spring, Brake
29  732-3099 1 Spring, Compression, .5 OD x 2.23
30 732-3117 1 Actuator, Neutral Switch
31 735-3048 1 Pad, Forward Pedal
32  735-3049 1 S  Pad, Brake Pedal
33  736-0185 1 S  Washer, Flat, .406 x .75 x .063
34  738-0255 1 S  Bolt, Shoulder, .375 Dia x .181 Lg
35 741-3065 4 S  Bearing, Hex Flange Split
36 747-3216 1 Rod, Brake
37 747-3219 1 Rod, Park Brake Engagement
38 761-3019 1 Drum, Brake
39 761-3020 1 S  Shoe, Brake
40  761-3028 1 Actuator, Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Brake And Control Pedals S/N 359,001 And Above

M <
?MH| <7

.

J.\v A, Ts)
R L.

— 1

S~

\

A

Nf \QV.Q\

v (B
u\m\\ ,’Arlllu_\v

NS

mlu.mv/

o

ﬂ.}!

llllllll i)
N, N
D .HUM\ N

. \
P
(=) T\
Tl Ahnvv ﬁﬁ/ A
N ¢\
() AN
= / //
H_. w, NS
“ A\AWV / vx
H_ M / \\PV/
7 ' fa)
o oy
Amw\v \\w\ \
\.
/
/
/

xwuxx

s

\ -
L)
L _mm_w &)
JIII
\ A)wn.llr
&) ,,/
™ r T AN
ZIN, MO . Illih
. Aww_\v ﬁ/...,, /vw/
) T 5% ¥
/.IIII:._- W

“va
N\ s
nm w /.“.wvv, m&umwx

«osaqlfunn\
.,h .,m L}r“ ./-.w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Page 11 of 79

Brake And Control Pedals S/N 359,001 And Above

Ref#  Part Number Qty S/P/F  Description

1 603-0321A Shaft Assy, Brake

2 603-0412 1 Pedal Assy, Reverse

3 603-0413 1 Shaft Assy, Forward/Reverse (Mfg Date 1308

and Before)
603-0697 1 Shaft Assy, Forward/Reverse (Mfg Date JO18
and After)

4 603-0419 1 Cam Assy, Control

5 603-0421 1 S Plate Assy, Disengagement

6  703-2570A-0498 1 S Pedal, Forward

7  703-2573A-0498 1 S Pedal, Brake

8 703-2804 2 Plate, Bearing Mounting

9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11 703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wshr Tap 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wshr Tap 3/8-16 x .75
18  710-0642 6 /P Screw, Hex Wshr Tap 1/4-20 x .75
19 710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 GR5
21 710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38 Lg
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 1 S  Pin, Int Cotter, 5/16 Diax 1.12L.g 9
31 714-0145 6 S  Pin, Int Cotter, 3/8 Dia x 1.62
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring Extension .38 OD x 2.1
37  732-0463 1 S  Spring, Extension
38  732-0756A 1 S  Spring, Torsion
39 732-0824 1 S  Spring, Ext, .437 OD x 1.32
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S Shoulder Bolt, .50 OD x.840
48  741-3065A 4 Bearing, Hex Flange Split
49  741-3073

WWW. mymov?erﬁmg Ctoppy 375 %58 %25



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Brake And Control Pedals S/N 359,001 And Above

Page 12 of 79

Ref#  Part Number Qty S/P/F  Description
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51 747-3216 1 Rod, Brake
52  747-3219 1 Rod, Parking Brake
53  747-3299 1 Rod, Connecting (Mfg Date EO67 and Before;
Replace by Ordering 759-3935)
54  747-3307 1 Rod, Cruise
55  748-3060 1 Latch, Cruise
56  618-3060 1 S  Plate, Brake
57 703-2191 1 Arm, Brake
58 710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
59  732-0152 1 Spring, Compression
60 732-3077 1 Spring, Brake
61 761-3019 1 Drum, Brake
62  761-3020 1 S  Shoe, Brake
63  761-3028 1 Actuator, Brake Shoe
64  747-3341 1 S Rod, Rear Connecting (Mfg Date EQ77 to
1308)
747-3341A 1 /P Rod, Rear Connecting (Mfg Date J018 and
After)
65  747-3344 1 S  Rod, Front Connecting (Mfg Date EO077 to
J018; Replace by Ordering 759-3935)
747-3383 1 /P Rod, Front Connecting (Mfg Date JO18 and
After)
759-3935 1 /P ROD KIT-CONNECTING

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Bulkhead, Dash Panel And Engine Controls

Y

s

N
T a

4

SN V)
/NN

\J

AL LSRN
AV NN ANY

TN
\ - (m, y
L o LN e /ey
\ (™ 7/
,./ fhm\ v A/.ﬁ v nv \o‘\.\\ S A /,
4 T \
L ~ W\ -//;
Lo LN ,.W ,,v,..
I I -
\ﬁ/ \.\ \X - \
\ ! 7 \
@ ) \V ,
- eI e
\\ﬁl/ h - //// /IA\\/AII\\\\\
() o SN\
"/ A NN
= W / el

e

™ (o) (©

N’ e’

P

)) / / “uw
7,

74 \\u\.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 14 of 79

Bulkhead, Dash Panel And Engine Controls

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-2562B 1 Bulkhead, Lower (Mfg Date Prior to HO17)
703-3108 1 S  Bulkhead, Lower (Mfg Date HO17 and After;
Replaces 703-2562B by Also Ordering Ref.
#21-24 and Part #732-0855)
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625 GR5
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Rec Truss Hd, #8-32 x .38
6 712-0142 1 /P Nut, #8-32
7  712-0397 2 S  Nut, Wing w/Bell Washer, 1/4-20
8 720-3024 1 S  Seal, Push On Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-3137 1 S  Panel Dash
777-1703 1 S  Graphic, Ignition Switch (S/N 359000 and
Below)
731-3137A 1 /P Panel, Dash
777120306 1 /P Graphic, Ignition Switch (S/N 359001 and
Above)
13 731-3161 1 S  Knob, Throttle
14  723-3062 1 Ring, Foam Sealing
15 736-3128 4 Washer, Flat, .285 x 1.75 x .10
16  746-3049 1 S  Control, Throttle
17  746-3050A 1 S  Control, Choke
18  747-3226 1 Rod, RH Mounting
19 747-3227 1 Rod, LH Mounting
20 777120312 1 /P Label, Dash
21  710-0136 1 /P Screw, Hex Cap, 1/4-20 x 1.75 GR5 (Mfg Date
HO17 and After)
22  736-0342 1 Washer, Flat, .283 x .75 x .030 (Mfg Date
HO17 and After)
23  731-3232 1 Roller, Hood Latch (Mfg Date HO17 and After)
24  712-0271 1 /P Nut, Hex Sems, 1/4-20 (Mfg Date HO17 and
After)
732-0855 1 S USE 732-0855A SPRING-HOOD LAT

WWW.mymowerparts.com



Page 15 of 79

(o)
o \ Al) /IL\\
h\\uw.”hmbﬂv AM,
um o5 3\
N \

— /
(=) -
N
g, \ ’
) /
Alnmnuu ’
Ny, ! e, ! \“.I
wm»zxw.w;umwwmh. \A\ﬁm_,,. y / ﬂ\ﬁhuv
., b, S /1 "/ ) P
8 Amm."m”,wmy e N / ’
) /
oy

# _.|||..|.....||||!.A

0o u_

e’ N

aepe”

\ — . )
\ TN ﬂ T
S ()
Ny

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Crankcase




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Page 16 of 79

Crankcase
Ref#  Part Number Qty S/P/F  Description
1 KH-24-782-01 1 S  Cylinder Block (Use Miniblock)
KH-24-522-04 1 S Short Block
KH-62588 1 /P Complete Engine
2  KH-X-75-10 1 S  Plug, Hex Hd, 3/8
3  KH-24-032-01 1 S  Seal, Front Ol
4  KH-12-380-17 6 S  Pin, Locating Dowel
5 KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connection, .010
6 KH-24-874-01 2 S  Piston w/Ring Set, Std
KH-24-874-02 2 S Piston w/Ring Set, .010
KH-24-874-03 2 S  Piston w/Ring Set, .020
7  KH-12-422-09 AR S  Shim, Camshaft, .0320
KH-12-422-13 AR S  Shim, Camshaft, .0400
KH-12-422-07 AR S  Shim, Camshaft, .0280
KH-12-422-08 AR S  Shim, Camshaft, .0300
KH-12-422-10 AR S  Shim, Camshaft, .0340
KH-12-422-11 AR S  Shim, Camshaft, .0360
KH-12-422-12 AR S  Shim Camshaft, .0380
8 KH-24-018-01 4 S Retainer, Piston Pin
9 KH-24-108-01 2 S Ring Set, Std
KH-24-108-02 2 S Ring Set, .010
KH-24-108-03 2 Ring Set, .020
10 KH-24-012-05 1 S  Camshaft Assembly
11  KH-12-380-04 1 Pin, Hitch
12 KH-M-0631005 1 S  Washer, Plain
13 KH-12-032-01 1 Seal, Governor Cross Shaft
14 KH-X-25-102 1 S  Washer, Plain
15 KH-24-144-01 1 Shaft, Governor Cross
16 KH-52-139-09 1 S  Plug, Cup
17  751-3140 1 S  Drain, QOil
751-3142 1 Cap
18 751-3141-12 1 S Hose, Oil Drain
KH-24-755-03 1 S  Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 79

WWW.mymowerparts.com

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Crankshaft




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 18 of 79
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-24-014-06 1 S  Crankshaft (Includes Ref #2)
2  KH-52-139-09 1 S  Plug, Cup

WWW.mymowerparts.com



Page 19 of 79

e
RN - [0d)
&y @
N o Y 3 7
& -
5 ¥ R L
g ST By - Nas
S/ e _mev PR ©® ~E® )
oy T MPENEN) v f
~ /o %G\
~~ “ / /
o~ _u r y wv\ , \
/T . /
/ 70 .
/A //
= \\ \ | \“\ \_ug“uiw““a\,mwy_ & m
Ammuﬁw\ / \V\\ \mm“wwmmrw “\ \V_u\ Gmwv @ S
/A4 4 X = TN N Ry,
-, VN 0 &y f nu\ , mm.,,,u o &
/ Yo /4 \A\ N V\\ D “ / A . W )
/ / “\ /-~ ,\ ‘W\\ ,_& o F " QN 7 /cm S
NTISY Wy o +
& ..,J,,u_\\‘\ o = )
/Y 5. ol
\@1\ 1,1A\ \ " IWK. q
A/‘ﬁu.._\V _hmm \" \\IA\ ///HI,.. I/ W
= ,,/mgﬁm P4 3
®) \m =
) Ny p T\\,
!/ 4 49,
\ \ ~ & ok =,
P o™ B =
\\ nmv \“\ N Aw -~ ///u#v 0 ._2 U_m h) .
\ k .vA / p. /ﬂ”IWHHU ﬁv \AWU - ,/hl
@ C
> el
\\ ) ///I//
mmV ] D a /AR

7 ,.,H------E

\ AN \.n../u:/u

Jr / mmv Am“ V“ vw m\m WU.II.MN - \‘\“\
- ™ 4
O @ O & \ / > Y.

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Cylinder Head, Valves And Breather

- .

tf..~\_3v 7\\ \ /ﬁ”v o) o
\.) \ o

..wv \ ~ / A

Yo’ () / w
IIIIIrI'““W \\ / Ar.\ FV{/N\.”.}




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Cylinder Head, Valves And Breather

Page 20 of 79

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-75 1 S  Kit, Valve Cvr (Eng Spec No 62509)
KH-24-393-14 1 S  Kit, Valve Cvr (Eng Spec No 62588)
2 KH-24-153-16 2 S O-Ring, Cover
3 KH-24-112-08 8 Spacer
4  KH-M-0651030 8 /P Screw, M6 x 1.0 x 30
5 KH-24-153-09 1 S O-Ring, Filler Neck
6 KH-12-086-16 8 S  Screw,M10x 1.5x91
7  KH-24-755-46 1 /P Kit, Oil Cap (Eng Spec No 62509)
KH-24-227-02 1 S Kit, Oil Cap (Eng Spec No 62588)
8 KH-12-153-03 1 O-Ring (Eng Spec No 62509)
KH-12-153-09 1 O-Ring (Eng Spec No 62588)
9  KH-24-445-01 1 S  Strap, Lifting
10 KH-M-0640034 4 /P Screw, M6 x 1.0 x 34
11  KH-24-194-02 4 S  Pivot, Rocker Arm (Engines built before S/N
2520800007)
KH-24-599-01 4 S  Pivot, Rocker Arm (Engines built after S/N
2520800007)
12 KH-24-186-03 4 Arm, Rocker (Engines built before S/N
2520800007)
KH-25-186-01 4 /P Arm, Rocker (Engines built after S/N
2520800007)
13 KH-SM-631005 4 S  Washer, Flat (Used only with KH-24-194-02
Rocker Arm Pivot)
14  KH-24-146-09 2 S Plate, Guide (Used only with KH-24-194-02
Rocker Arm Pivot)
15 KH-24-016-01 2 /P Valve, Exhaust, Std
KH-24-016-02 2 Valve Exhaust .25mm
16 KH-235011 4 S  Retainer, Spring
17  KH-24-089-02 4 /P Spring, Valve
18 KH-12-173-01 4 /P Cap, Valve Spring
19 KH-12-755-03 4 /P Lock, Retainer
20 KH-24-318-09 1 S Head Assy, Cylinder #1
21  KH-24-755-74 1 S  Kit, Valve Covr (Incl. Ref No 2-4)
22  KH-24-032-05 2 S  Seal, Valve Stem
23  KH-24-017-01 2 /P Valve, Intake, Std
KH-24-017-02 2 Valve, Intake, .25mm
24  KH-M-0645020 4 S  Screw, M6 x 1.0 x 20
25  KH-24-326-06 1 S  Hose, Breather
26  KH-X-426-9 1 S Clamp, Hose
27 KH-24-033-01 1 /P Cover, Breather
28  KH-24-041-23 1 S  Gasket, Breather
29 KH-24-050-01 1 S Filter, Breather
30 KH-M-0545010 1 /P Screw, Reed Retainer M5 x 0.8 x 10
31 KH-12-018-01 1 S Retainer, Breather Reed
32  KH-24-402-03 1 /P Reed, Breather
33 KH-25-351-01 4 S Lifter, Valve
34 KH-24-411-04 4 S Rod, Push (Engines built before S/N

2520800007)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 21 of 79
Cylinder Head, Valves And Breather

Ref#  Part Number Qty S/P/F  Description
KH-24-411-05 4 /P Rod, Push (Engines built before S/N
2520800007)
35 KH-24-041-08 2 S  Gasket, Cylinder Head
36 KH-24-318-10 1 S Head Assy, Cylinder #2
37 KH-24-086-34 4 /P Screw, Shilder (Eng Spec No 62588)
38  KH-25-155-02 2 /P Connector 90°.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 22 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Drive Line

/Av\ .,M\ $
»% o
,ﬂv
h _”\\mpw
T -
ey T
G (@) ~

A, m v

% k) ﬂ.m_w .
mlﬂ/ wvmumm -Ii; o

I e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Page 23 of 79

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0191 1 /P Shaft Assy, Drive, 27.87 Lg
759-3764 2 /P Kit, Drive Barrel
2  618-3085A 1 S/F  Transmission Assembly, Hydro
3 618-3088 1 Pinion Assy, Input
4 618-3111 1 S/IF Pump, Hydrostatic
5 703-2568 1 Arm, Hydro Dump
6 710-1260 2 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
7  710-0642 1 /P Screw, Hex Wash Hd Tapp 1/4-20 x .75 GR5
8 710-3180 2 /P Screw, Hex Cap 5/16-18 x 1.75 GR5
9 710-3195 2 Screw, Hex Cap 5/16-18 x 4.5 GR5
10 710-3258 2 Screw, Hex Patch, M8-1.25 x 50mm
11  710-3288 8 Screw, Hex Patch, 1/4-20 x 1.62 GR5
12 710-3290 5 Screw, Hex Wash Hd Tapp 3/8-16 x 1.25
13 712-0262 1 /P Nut, Hex Center Lock Jam, 3/8-24
14  714-0104 1 S  Pin, Internal Cotter, 5/16 Dia x 1.12
15  719-3096 1 /P Adapter, Drive Shatft
16  721-0261 1 O-Ring, 2.75 x.103
17  725-0157 1 /P Tie, Self-Clinch Cable
18  726-0205 1 /P Clamp, Hose
19  731-3095 1 S  Fan, 10 Blade Cooling
20 736-0105 1 /P Washer, Bell, .380 x .88 x .063
21  736-0119 4 S  Washer, Lock, 5/16
22  736-0270 1 /P Washer, Bell, .265 x .75 x .062
23  736-3008 2 S  Washer, Flat, .312 x .750 x .119
24  736-3099 1 S  Washer, Spring Wave, 1.96 x 2.44 x .06 1
25 737-0296 1 /P Vent
26  737-0299 1 Fitting, Elbow
27  747-3228 1 Rod, Hydro Disengagement
28  748-3037 4 S Nut, Fan, 1/4-20
29  748-3052 1 Adapter, Pump
30 1 Line, Fuel, 7 in. Lg (Order bulk fuel line part
no. 759-3330 10 Ft. long)
759-3330 1 /P Bulk Fuel Line, 10 Ft. Lg

WWW.mymowerparts.com



Page 24 of 79

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Electric Starter

_— —
S ey
P \|M{,
-7 f°
L/ e i |
-~ Aﬂz_‘ A Ve A
~ NVANARN
(©0) N N SN -
SIS A T S A
TN L NS N V)
™ o -
~a \.mwmr 3 // ./ o =,
¢ f\lﬂm/. ——— T Py
A TV
. J,/,,nm ﬁfv.wmmm
e2) ~ Nyl HJLA.WV
S N / M e ~Z
~ / ASE
W/ & w N
g P &Y

\ - xw o
{ \/ “ MMJ @,\ o

/...h .l,.‘\\ . ~ - A vl./v
%N/ \\ mmm«wv ~
B RS

¥ )
mmv ,A.. HUWU\ l///
N
o)
~—r

ﬁrnmmmuv , . 4
S SN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 25 of 79
Electric Starter

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25
2  KH-M-0839080 2 Screw, Hex Flange M8 x 1.25 x 80
3  KH-24-098-01 1 S  Starter, Solenoid Shift Assy (Includes Ref
#4-18)
4  KH-24-081-04 1 Drive, End Cap
5 KH-52-100-10 2 Nut, Starter
6 KH-12-090-10 1 Lever, Starter Drive
7  KH-24-755-84 1 /P Kit, Starter Repair
8 KH-12-239-01 1 Drive, Pinion
9  KH-52-435-02 1 /P Solenoid
10 KH-52-100-09 1 Nut, Starter
11 KH-12-170-04 1 Armature, Starter
12 KH-12-471-01 1 Frame
13 KH-52-221-01 1 Kit, Brush and Spring (Includes 15)
14  KH-52-323-03 1 Holder, Brush
15 KH-52-089-09 4 Spring, Brush
16 KH-52-168-01 1 Insulator
17  KH-52-211-05 2 Bolt, Thru
18 KH-24-301-01 1 Commutator, End Cap
KH-M-839080 2 S  Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 08-S)
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 08-S)
KH-25-098-08-S 1 S  Starter assembly solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 08-S)
KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
KH-25-141-05-S 1 Ring Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 08-S)
KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
KH-25-435-04-S 1 /P Kit, solenoid (Plunger not part of solenoid);
Not: Solenoid secured to starter with 3 Philips
head screws; Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
~N/A 3 Screw, external Philips head (Purchase
locally); Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 08-S)
KH-M-839080 2 S  Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;

Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 26 of 79
Electric Starter

Ref#  Part Number Qty S/P/F  Description

KH-25-098-09-S 1 S  Starter assembly solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)

KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)

KH-25-141-05-S 1 Ring Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 09-S)

KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)

KH-25-435-05-S 1 S  Kit (Includes 3 Torx head screws), solenoid
(plunger is part of the solenoid); Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)

KH-25-086-113-S 3 Screw, external Torx head M4x0.7x26 Not

shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Engine Controls

r
Jr_m%..u

S \\_4 . ()
Pz s
\_‘ ,}_,
/ 4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Engine Controls

Page 28 of 79

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3 KH-M-0645016 4 S  Screw, Hex Flange M6 x 1.0 x 16
4 KH-24-126-56 1 S Bracket, Control
5 KH-24-468-01 3 Washer, Plain 5.5mm
6  KH-24-090-07 1 /P Lever, Throttle Actuator
7  KH-12-237-01 2 Clamp, Cable
8 KH-M-0545016 3 S  Screw, Hex Flange M5 x 0.8 x 16
9  KH-24-090-13 1 Lever, Throttle Control
10 KH-M-0446030 1 S  Nut, Hex M4 x 0.7
11 KH-M-0401030 1 S  Screw, Hex Cap M4 x 0.7 x 30
12 KH-24-079-02 1 S Linkage, Choke
13  KH-24-090-05 1 Lever, Choke
14  KH-41-468-03 1 Washer, Spring 1/4"
15 KH-M-0545020 1 /P Screw, Hex Flange M5 x 0.8 x 20
16  KH-24-089-38 1 S  Spring, Throttle Limiter
17 KH-24-089-15 1 /P Spring, Governor
18 KH-SM-0642025 1 S  Screw, Hex Flange M6 x 1.0 x 25
19 KH-24-090-14 1 /P Lever, Governor
20 KH-M-0641060 1 S  Nut, Hex Flange M6 x 1.0
21  KH-24-089-01 1 Spring, Linkage
22  KH-25-158-08 1 /P Bushing, Linkage Retaining
23  KH-24-079-01 1 Linkage, Throttle
24  KH-25-158-11 1 /P Bushing, Linkage Retaining
25 KH-24-126-04 2 S  Bracket, Support

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Engine Mounting And Muffler

|

AN

A\S/v (

r

\n.o /_

\-/

/7/

s

// xa

\\\
mm\\ ‘.lnuﬁ

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Engine Mounting And Muffler

Page 30 of 79

Ref#  Part Number Qty S/P/F  Description
1 951-3000A 1 Muffler Assy (Mfg Date Before H147)
651-3001 1 S  Muffler Assy (Mfg Date After H157; Replaces
951-3000A by Ordering P/N 751-0654 &
703-3099)
2 703-2631 1 S Baffle, LH Heat
3 703-2632 1 S Baffle, RH Heat
4  703-2845 1 Shield, Exh. (Mfg Date Before H147)
703-3099 1 S  Shield, Exh. (Mfg Date After H157)
5 703-2847 1 Shield, Exhaust Tube Rear
6  710-0351 1 /P Screw, Truss Hd Tapp, #10 x .50
7  710-0539 4 /P Bolt, Eng. Mounting, 3/8-24 x 1.75 GR5
8 710-1268 6 /P Screw, Hex Wash Hd Tapp, #10-16 x .38
9 710-3209 4 Screw, Hex Cap, M6 x 1.0 x 10mm
10 712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
11  712-3054 4 /P Nut, Hex Lock, 3/8-24
12 736-0105 4 /P Washer, Bell, .380 x .88 x .062
13 736-0142 5 S  Washer, Flat, .281 x .50 x .06
14  751-3138 1 Tube, Exhaust (Mfg Date Before H147)
751-0654 1 Tube, Exhaust (Mfg Date After H157)
15 759-3744 1 S  Arrestor, Spark
16 KH-24-041-02 2 S  Gasket, Exhaust
17 KH-M-0841080 4 S  Nut, Hex Flange
751-0654 1 PIPE-EXHAUST

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 79

et
._n"n.__...__.__......
_E !_n....”“___
77N o~
(N e -
f.........-...‘__.___ J .__.._........._...__..... _}A ﬁ‘_.... =gy
N\ \

\

WWW.mymowerparts.com

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

"; f!._.
,___""______"_.._""_.._"""""...“H"___‘ _
_ }}.......fu ‘..._...m__q_u.....
m Af... ...... ) v-.-_..........-..-..-_._.-___ L‘_""""__m"""u—""v ‘“'
ﬂ S _ -n ...

\ Va



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 32 of 79
Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
2 KH-24-041-02 2 S  Gasket, Exhaust
3  KH-25-072-04 4 /P Stud, Exhaust, M8 x 1.25 x 33

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Fender and Running Board

S Ty ummmmwmmuu/ )
\/mmmmﬁ e MO I
wvv/w/// h T W/// // ® //////”I e e T Ty
““v NN N ) N V.I///mm” N e \
AM“NN“WW, OFR NN INNCIC N X
VAA‘“\\ /) w u) / / N\ / / /V SO g Y N —
A — ) NNAINY T O o\ G
L/ /A\\““\\\wv,”/ AN \\XV/%% I \ N T
( mw \,v /AA\\ “““\“wvw/// \ \ /, /// - \\m, 4 A///”// mmw\\ \ // of \\“m
o AN O N/
\ W, \ A“\\‘“‘\\\ \ / NN\ 75 N\ \ e 7
N I/ p) A RN\ \va W
/ v N /A\\\ ‘ \ _“ o N\ \ \ // /// v \..mlﬂ// _. / /. X k,
““vaw/ v/ KQ\ N NERRNR\V-ZEE /NN
7 S/ N\ VO A TN NN
7 Y \ N Y \ON &7 TR
“\‘\\ N \/ N\ Lgel NN N / \ N\
O |\ Ae
As\\“\\wv, S NP2 L \ =Y | \ .
N NNl \WVARR S ONAN ZGANNN Ol
NG\ — [ \( AN C) AN N\ ) (@)~
N, (o) L - \ ERN AN AN AN
i, \ 7 X 7
/ A\ ““\\“\ \v,, ~ Q_v \ / \mAV ~. N _m\ y W y) ,/ ,\_A T\, |
N\ \m““\m‘“_ VT - .m”ﬂ. @(P..” fﬁ\H : AL _\n\\ . |
\ / s A LS A\?,v AN~
-~ /M\\\ \\ gl // /3 NN / :ﬁ © V_ v\m““. o Mw P
[ 3 Mg e \“\“\ A T e TTm— L
//\\ A\—W//V A\ LM_ // \\;I/ “ M \W'\ \g \_\ ‘\ “““\ A_JJ // / /U!
- T/ . fan ail / AN e, .,_,,
/ Ao NI s \ / N \m / Ty @A AN\, N\ /e ,m
OV \ RN () & “u NN R N
COATAR WNY N @ NN o
NN /m VAN N AN e I
\ /, / N\ z”/ v o~ IIIII/../., uw/,///
) \ maa/%ww N\ /,, \ Y \ (™) 4 /,/_Nm Y S N
\ \AM\ mw MVA , \“ wuurv!., // /@m\ A““ ,//, ,/ //”,/ \ /Jv
(1= S N /4 o / ~J N A 2 N
7= (o) \ \.\\ 0 . N S N A/_u\
\m_h = i SN T

/ !
£ R o /

/ \\ Arawmwuvu. \\/
N = ¥ -

o~
@O @ /
\

I 7
{

p——

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 34 of 79
Fender and Running Board

Ref#  Part Number Qty S/P/F  Description
1 731-3212 1 S  Cup Holder
2  631-3002 1 Cover, Implement Lift
3  703-2278B-0498 1 Fender
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-1268 6 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 12 S Nut, Hex Flange Lock, 1/4-20
8 722-0258 6 S  Grommet, Insulater
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10  735-3046A 1 /P Pad, RH Foot
11  735-3047 1 Pad, LH Foot
12 736-3090 6 /P Washer, Flat, .255 x .72 x .06
13  750-3169 6 S  Spacer, .281D x .40 0D x .42 Lg
14  759-3738-0498 1 S  Running Board w/Graphic
777530171 1 /P Graphic, Warning
15  777D00430 1 S  Graphic, Rear Fender
16  703-2628 2 Bracket, Fender Reinforcement

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Frame And Drawbar

@0 . O
nnumi ) ) \E N
T 4 // ,var/:,_‘ -
e (0
" L /J\\
A~ (L) (=
- - / /A N NS NS e
A N FANNCN
N VA TERNLN <~ ————
ﬁ,/ \\ ,A/G\ / AS / / \x // /X“ “mmm oSS e
~/ VY S L NN NN e T
N/ \\ \\ \;\Mu“AnN\%M/ // // /RM“.AN ™ //// N SN SO /l.uuu.ﬁr/r/uw M
NN W\ N\ L ()@ () @&

LA b R // £ N S b —— -
/ Vw//// / My A\ \®) &) \T ] 2 <

@/'N\3\\! SN\ s

/ \\ Y /// / / ,av \ / it -
o \““\\W/ NN S N ,\,\ymnn\nnn\\ Y (O)
n-u‘WW‘V‘AWV‘ /Nm \\HW //ﬂ/ /// IY\ \ \\N\ M\u‘\ - Af ! A/ﬁ!.v

NN\

\Mﬂ\\\MI lllll ﬁ H_‘\

[

A\
H\\\\ ,\\\\ Lm - hand Www_x\r..u.fl AM//V
o) AN )
TN /”/ ,_m\ ‘u N
Z) R S A,a\v

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 36 of 79
Frame And Drawbar
Ref#  Part Number Qty S/P/F  Description
1 603-0132-0498 1 S Rod, Quick Attach
2 603-0329-0498 1 Frame (Mfg Date H155 to H316)
603-0329A-0498 1 Frame (Mfg Date 1016 and After)
3  703-2257-0498 1 S  Drawbar
777120296 1 Graphic, Trans Release Lever

4  703-2577-0498 1 S  Bumper
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-0623 2 /P Screw, Hex Wash Hd Tap, 3/8-16 x .75
7  710-1260A 4 /P Screw, Hex Wsh Hd Tap, 5/16-18 x .75
8 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
9 712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16

10 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20

11 722-0258 6 S  Grommet, Insolator

12 732-3002 1 S  Spring, Latch

13 736-3090 6 /P Washer, Flat, .255 x .72 x 60

14  738-0255 2 S  Bolt, Shoulder

15 750-3114 1 S  Spacer, Idler, .407 x .62 x 4.38

16 750-3169 6 S  Spacer, .28 x .40 x .42 Lg

17  756-3045 2 S  Pulley, Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Front Axle and Connections

N O
rHB\ vh w_v T &
b — Tt gl

L TRyt L ,,m w

-
~—
-
e,
e,
o
"
e
o,

.

o

@ (i0)
J TG .
% ( n)

-
el

,n ¢l ,Mw
w‘\ A// Y e myz...

I ...-. /. Oa)

e S m/ W\. \Wl e
) Am?v \h nﬁ_u,.u_ m\\w %

A/ e o

)R \ = o)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 38 of 79
Front Axle and Connections
Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Front Wheel

f

\

o

ro—,

L —

..

1

i

,

Y

—

_IT...,

/
/r

%

.

«
\

A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 40 of 79
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3105A 2 S  Tire, Cub Tread, 16 x 6.5 x 8 (S/N 359000 &
Below)
734-3187 2 S Tire, Cub Tread, 16 x 6.5 x 8 (S/N 359001 &
Above)
1 634-3016-0499 2 /P Rim Assembly, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3  731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7  737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Fuel System

LX)

o mmm" = g _. /ﬂ
B ¥ G~
A 7
ST G5 /
_KMM\ I MM@Q//J' nulﬂ/ //H,.H.I.HHU\ /
o " RN,
Aﬂl/ Mm.\v _._//,.r Amﬂv..y mm,w V
4” 4 \)./ /I - .,
u T ﬂ A/,m,.mw\v/.ffllivmw A Ny ﬁ\_va e
\ A ./ ®
2 ) T .
\\. u N ™~—
:\% ot € m_wg w_ N W
A o M mv MA \
/ Bm- X v_...l/
,q \/S..\ \ﬁ LY /uru : mmm &
/ \ /V
; /
2 S N
g ©®
&
-
)
/ /””
, o .
// m.rw \\\\\h/.-..v H\AQr_ /, ~
,/ oV ue ~ NN AQ._ .
/A.U\V\\ . / 7 (o)
/\\ -~ //K’ ) / Y(\
®© /
oY / —
\ ,\, \ mng )
N\ o
v,, _‘- /
) mm__., /
nw\y(v\
/l / N\,
_\\_. \/v A Hﬁwv /rxmw ) \\
- - - . /
N / (@) @N'
\ \ N
/.5 / // \ /
tpm / A \ A\
Lo A wﬂm N Vo
W) 1 N SR Vo
() R
W BN ARG Lo
i g Lt _<wa ~~ |
& G~ N |
A ,Mvm-\._/m,\
13
o~
(o )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Page 42 of 79

Fuel System
Ref#  Part Number Qty S/P/F  Description
1 KH-52-353-20 1 S Line, Fuel 10"
2 KH-X-426-9 4 S Clamp, Hose
3  KH-24-853-35 1 /P Kit, Carburetor (Incl 4-6 & 11-31)
4  KH-24-086-05 1 Screw, Throttle Stop
5 KH-24-041-06 1 /P Gasket, Air Cleaner Base
6 KH-24-041-17 1 /P Gasket, Carburetor
7 KH-M-0651030 2 /P Screw, Hex Flange
8 KH-24-050-02 1 S  Filter, Fuel
9 KH-24-353-12 1 Line, Fuel 11"
10 KH-24-757-07 1 Kit, Choke Repair (Includes 12)
11  KH-24-173-02 1 Cap, Choke Lever
12 KH-24-154-01 1 Clip, Inlet Needle Valve
13  KH-24-462-01 1 Valve, Inlet Needle
14  KH-24-086-09 4 Screw, Carburetor Body
15 KH-24-041-09 1 Gasket, Carburetor
16 KH-24-153-02 2 /P O-Ring, Slow Jet
17  KH-24-337-01 1 /P Jet, Slow
18 KH-24-757-02 1 S Kit, Float Repair
19 KH-24-337-02 1 Jet, Main
20 KH-24-089-10 1 Spring, Idle Adjust Screw
21  KH-24-086-10 1 Screw, ldle Adjusting
22  KH-24-757-01 1 /P Kit, Solenoid (Includes 24-29)
23  KH-24-153-06 1 O-Ring
24  KH-24-521-01 1 Seat, Solenoid
25  KH-24-153-05 1 O-Ring
26  KH-24-153-04 1 O-Ring
27  KH-24-435-01 1 S Solenoid
28  KH-24-086-07 2 Screw, Solenoid
29  KH-24-368-01 1 Needle, Idle
30 KH-24-089-11 1 Spring, Idle Needle
31 723-3066-14 1 S Insulation, Fuel Line
KH-24-757-03 1 S  Kit, Carburetor Repair
KH-24-755-01 1 Kit, High Altitude (1500 Meters)
KH-24-755-02 1 Kit, High Altitude (3000 Meters)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Fuel Tank

Ly

et | L]
LL. o

\\1!:
(m

o \\

N
©
/ “u\\\ N ..-....-.......{wfv
y
WV VA
\ 0 //ﬂ
{ v‘, r —— ...--,f”,//
¥ Lg A\
!..ﬂ-_n__.‘ / /M””,
\
,_,,,m,,.
\

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 44 of 79
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sqg x .62 Thk As Required
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk As
Required
3  726-0205 2 /P Clamp, Hose
4 1 Line, Fuel, 55 in. Lg (Order bulk fuel line part
no. 759-3330 10 ft Lg)
5 751-3112 1 S  Tank, Fuel
6 751-3124B 1 S Cap, Fuel
723-3066 1 S Insulator, Foam Fuel Line Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Grille, Hood and Side Panels

AN [

AAHu/ \\;\u‘l
& ’.

ArHU\

NG o L
O ¢
g
N
(&)
N —
(™) o
o/ )
2 J J\\
ﬁqu\M\\l
AV J4GN
/unnunuw s (8))

N L
nnlq..x .m) a/mT/,
yﬂll i V B
‘N
,/

e,
oA
o Ill.

)

& \V T — ﬂ \
N h —_ A\ ™ //
o, AZV7 N

\

WWW.mymowerparts.com

/ins Vel
> . ﬂ/:w \ Nz
o) ,l \u
,A\.n./v P~ A,mm\v ,_//,,i/% /// y
= — < s = N
Y S — N jnﬂ-\ \ \“L
h I o f!,/,m,”,_, I/ n“mvw,\
b I { q_v N\ mm\“\
VAN —~ = QO \ RN
\lell n\ ™ v gt H Ny e
y:mmnwn, AN S . nr\nv..,""
”m”ﬂ“””_w_ z o - } , mm. " /!iJm..nMp\\ mw
R f mc. nmm_ mm Aﬁlhr\\n_\\‘r
2 S




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Grille, Hood and Side Panels

Page 46 of 79

Ref#  Part Number Qty S/P/F  Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3  603-0583-0499 1 S  Bracket, Upper Hood
4  703-2396-0499 1 /P Panel, RH Side
5 703-2397-0499 1 /P Panel, LH Side
6  703-2398-0499 1 /P Grille
7  703-2465 2 /P Link, Short Hood
8  703-2466A 2 S  Link, Long Hood
9  703-2495-0499 1 /P Screen, LH Panel
10  703-2496-0499 1 /P Screen, RH Panel
11  703-2612 1 Guide, Hood (Mfg Date G317 and Before)
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50
13  710-0599 6 /P Screw, Hex Wash Hd Tapp, 1/4 x .50
14 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16 723-3059 1 /P Seal, Heat Baffle
17 726-0139 2 /P Nut, U-Type Speed, #10
18  726-3047 6 S  Retainer, Push Nut (S/N 359000 and Below)
19  725-3257A 1 S  Headlight Assembly (Lens Glued to Reflector
on Units Built After Mfg Date H018)
759-3693 2 S  Bulb Assembly Only, Headlamp
731-3138A 1 S Lens, Cub Cadet
20 731-3150A 1 S  Reflector, Headlight
21  732-0334 4 S  Spring, Compression, .50 OD x .50 Lg
22  732-3116 1 Spring, Hood Latch (Mfg Date G317 and
Before)
732-0855 1 S  Spring, Hood Latch (Mfg Date HO17 and After)
23  736-0175 8 S  Washer, Spring, .265 x .562 x .025
24 736-0400 2 S  Washer, Flat, .218 x .62 x .063
25 738-3141 2 S  Bolt, Shoulder, .31 Dia x .75 Lg
26  748-3055 4 S  Bushing, Tapered
27  759-3747-0499 1 S  Hood, Series 2000
28  777-1702 1 Graphic, Hood, RH
777-1701 1 Graphic, Hood, LH (S/N 359000 and Below)
777D02198 1 /P Graphic, Hood, RH
777D02199 1 /P Graphic, Hood, LH (S/N 359001 and Above)
29  777-4541 2 S  Graphic, HDS 2185 (S/N 359000 and Below)
777D00556 2 /P Graphic, HGS 2185 (S/N 359001 and Above)
30  777X40079 2 /P Strip, Protective
31 777120314 1 /P Graphic, Warning HOT
32  779-3536 2 S  Script w/Studs, Cub Cadet (S/N 359000 and

Below)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

ission

Hydro Transm

‘ . o .
/ L . y m
/ : - ﬁ.”,
\\ \\ \A ) \\ _/mw - _ \\ \ K \\ "“\ O
/ \.\ ™) \ 1 pmp/. \ / \ RN \\ \\ pu.
g @ \%\ / @ agmum_ 28, / v \ A 9 n S D
(v V.QNV / ,, . r..“. \_._w v A mm, M/ /,nmu_{\m__m T \ / \x \\ i“-. _T /,m.\}/ fb / \ ™ +
= ///p ~ ..W/y\/ \ m v / il,im v ”_mum v el = Hr_uﬁ_ \\ / / Ax/ /Yn, 4 ﬂ ) H
O T & a,._s\am P& ® )/ /s (D % @ & o
\ e ., A o’ i//\ . Ul ..\ iy A,
A J Mm N _m7 vlé 9 ) \ ,E ILAW&‘\\ _: mw xuw :JV & \ \ y \ \ / S Y A w...u;ﬂ Nu
P L. - . \ 4 I/
SOV & Fsddees /) & Swo 2
© \W (B /[ ,Ams (& T,ﬁ.@ 4% (B)— 1—? N .T-Aa“- 5\.\ v o 2 - @)
f\\r/ £/ =/ ey v{w __vf e ypw w e e N ) S Sy N // ~
/_w\ Vi -~ ,s._i _2 ,_ ) .._u a_.s_ 4 m mlmm GJ /V / \ /S Amwr v S N\a,/v m
L/ /[O—=F Yiw.w mg /(@ & fwg 5 wkvwr 2 s / \“\ % n) >
i o~ f\\ /// wgwé \; i A & Y/
5 / Q/L / _ ||1.H.ow w \ﬂ / 7/ Y pm \ \ m
& ,/(\\M, N2 \ . ,W._n\\\ e, MWW“ IMW \ \ \\ \,7, gl\ \\ A lﬁxmmvlu -
o of ( Wi uur WA \@: / \ / / MY
& (B wh = & @& Y
% {LMQ “w /| \ \
/ R - / / \
! N %.I\ = /
/ @.--L--N yé S @& /S
/ G @m e W, Yy
B oo /)
r . mmw Mgf,m ) N
‘M~/” L%N.Vv.,\ e \\“m/ \\ \ \\
) m ﬁ .@\uuu;‘m—,/ N v / \\ ‘
1I/\/l \“kauw % &1? A u. , \\
&
TN —
1) \ mmfmv ® (@)
v_xaﬁ-u-ug. 3 ~
\n
/ /



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 48 of 79
Hydro Transmission

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3  721-3020A 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retaining
6 619-3025 1 Housing, LH Axle
759-3746 1 Sealant, Ultra Grey, 2 0z Tube
7  710-1008 16 Screw, Hex L-Wash Tapp, 3/8-16 x 1.88
8 727-3085 1 S  Dipstick, Oil
9  715-3045 4 S  Bushing, Dowel
10 619-3037B 1 S  Housing, LH Differential Replaces 619-3037
by also ordering: (2) 715-3045 dowel bushing;
710-1346 plug & 736-0600 washer.
759-3746 1 Sealant, Ultra Grey, 2 oz Tube
11  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
12 736-0463 4 S  Washer, Flat, .25 x .62 x .052
13  710-0788 15 /P Screw, Hex Wash Hd Tapp, 1/4-20 x 1.0
14  737-0177 1 /P Plug, 1/2-14 NPTF Used with 619-3037 LH
differential housing
710-1346 1 /P Screw, Plug, M14 x 1.5 x .827 Used with
736-0600 Flat Washer for 619-3037B
differential housing
15  715-3038 2 Pin, Slotted Spring, 7/16-1.0 Used with
619-3037 and 619-3038 LH and RH differential
housings
715-3045 2 S  Bushing, Dowel Used with 619-3037B and
619-3038A LH and RH differential housings
16  741-0361 3 S Bearing, Ball
17  750-3133 1 Spacer, .757 1D x 1.0 OD x 1.46
18 717-3388 1 Gear, 27T Drive
19 717-3374 1 Shaft, Drive
20 717-3347 1 Gear, 36T Bevel
21 717-3391 1 Gear, 16T Spur
22  750-3134 1 Spacer, .8851D x 1.1250D x 1.4
23  717-3387 1 Gear, 1ST Shift
24  718-3039 1 Collar, Drive
25 732-3113 1 Spring, Compression 1.015 1D x 1.6 Lg
26  711-3379A 1 Shaft, Shifter
27 741-3057 3 S Bearing, Ball, .787 x 1.85 x .551
28  717-3392 1 Gear, 427 Spur
29  717-3346 1 Shaft, 9T Output
30 741-3037 2 S  Bearing, Ball.
31 710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0
32 619-3013 2 Cover,Differential
33  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk As
Required
34  736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk As

Required

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Hydro Transmission

Page 49 of 79

Ref#  Part Number Qty S/P/F  Description

35 736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk As
Required

36  736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk As
Required

37 717-1159 1 Gear, 60T Bull

38 717-1119 2 Gear, 14T Differential Side

39 717-1190 4 Block, Differential Thrust

40 717-1120 4 Gear, 10T Differential Pinion

41  717-1178 2 Shaft, Cross

42 717-1173 1 Shatft, Cross, .50 OD x 3.485 Lg

43  712-3054 4 /P Nut, Hex Lock, 3/8-24

44  721-3008 1 /P O-Ring, 3/8 1D x 1/2 OD

45  618-3084 1 S  Yoke Assy, Shift (Includes Ref No. 44)

46  619-3036A 1 Housing, RH Differential Replaces 619-3036
by also ordering (2) 715-3045 Dowel Bushings.

759-3746 1 Sealant, Ultra Grey, 2 0z Tube

47  712-0291 2 S Nut, Hex Center Lock, 1/4-20

48  721-3029 1 S  Seal, Shift Shaft

49 761-3019 1 Drum, Brake

50 732-3077 1 Spring, Brake

51 761-3020 2 S  Shoe, Brake

52  732-0152 1 Spring, Compression

53 703-2191 1 Arm, Brake

54  618-3060 1 S Plate, Brake

55  761-3028 1 Actuator, Brake Shoe

56  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75

57 611-3009 1 Axle Assy, RH, 15.6 Lg

58 619-3024 1 Housing, Axle - RH

759-3746 1 Sealant, Ultra Grey, 2 0z tube
59  717-1180 1 Block, Differential Pinion

WWW.mymowerparts.com



Page 50 of 79

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Hydrostatic Pump

\

\ © YL, /7

~—
A
1
i
1
1
-

Ammwnmmu(\“ﬂu mmmwummmm

) \ ““.Il /V /.U
(= iy H \\.i/.\ / . \v // \\‘/./
A A LA
,Nlh_ll ] .N\Hm.\ . /, _/ \M'/
N Ny, (2 RN Z -
—~ % 7 RN SG
) ”1 \ . / ﬁw / (\mw \
P . ~
TMUV UM'-J// \\ ‘WM“W @Wv// MJA“.W‘\
L (N ( & AN & -
nu’ AN\ \ o — -\ p
”) ) // /v\v../ \ Ar.uu,
AM\ G N 7N // / -
o= QY @N
i \
|\
[My 7
Am, G
£\
N Mum S A/
RN \A ,JY/ /
™ / / kunl .WWMW y
N\ _v
\‘.) /M ——
N G ﬁn D) /nv.r ....... -
( L e
nu.\mwmwumwvrzhmwmwuwﬂ; L ~ r// /Mﬂ A..illnlwnw:ll |\\mw
ya NAT-\IA NG N(®
-, ~ // / \ ) \\A/H
2 \ \ ,Afu Amm,.‘

@---..An _

”,_”\Tfl'i ‘mm\"

Am\/ Jnﬂl mm l...\
&ﬁawn w M mw nw
A0 \.\\ 28

5 Mm.wvudq_s s

X

WWW.mymowerparts.com

/
5 \
8 i\
a | S \
© - p o
2 ' V_mw \ @&
) N\ =\ A\ 0
_Mu N\ © T..ihmmwv\\ V.m.v
Q \ 7=\
b WA A\\\ )

&




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Hydrostatic Pump

Page 51 of 79

Ref#  Part Number Qty S/P/F  Description
A HG-2510050 1 /P Kit, Check Valve
B HG-2510034 1 /P Kit, Orificed Check Valve
C HG-2513009 2 S  Kit, Cylinder Block
D HG-2510011 1 /P Kit, Charge Relief Valve
E HG-2513027 1 /P Kit, Charge Pump
1 HG-50185 1 Shaft, Pump
2 HG-2003016 2 /P Ring, Retaining (Included in Overhaul Kit)
3  HG-2003043 1 S  Bearing, Ball
4 HG-2003018 1 /P Spacer (Included in Overhaul Kit)
5 HG-9008000-0128 1 /P Seal, Lip (Included in Overhaul Kit)
6 HG-2003052 1 /P Ring, Retaining (Included in Overhaul Kit)
7 HG-2513036 1 /P Housing Assy (Includes 8, 14, & 18)
8 HG-2003009 1 Bearing, Journal
9 HG-9008000-0126 1 /P Seal, Lip (Included in Overhaul Kit)
10 HG-2003005 1 /P Arm, Trunnion
11  HG-2000015 1 /P Guide, Slot
12 HG-2003087 1 /P Swashplate
13  HG-2003023 2 S Bearing, Cradle
14  HG-9004820-2536 1 Pin, Leveler
15 HG-2003091 1 Leveler, Swashplate
16  HG-2003092 1 Spring, Leveler
17  HG-2003044 2 S  Bearing, Thrust
18 HG-2003071 1 Bearing, Journal
19 HG-9005110-4400 1 Plug
20 HG-9004800-2506 2 /P Pin
21  HG-9005110-8700 1 /P Plug
22  HG-2003034 1 Shaft, Motor
23 HG-2003060 1 /P Gasket, Center Section (Included in Overhaul
Kit)
24  HG-2513037 1 Center Section Assy (Includes 25, 26)
25 HG-2003071 1 Bearing, Journal
26  HG-2003045 1 Bearing, Needle
27  HG-9005001-0600 1 /P Plug, Pipe
28  HG-9004201-3700 3 /P O-Ring (Included in Overhaul Kit)
29  HG-9007314-0808 8 /P Screw, Socket Hd
30 HG-9005110-5600 2 /P Plug w/Ring
31 HG-9004101-1340 1 /P O-Ring (Included in Overhaul Kit)
32 HG-J1041008 1 S  Gerotor Assy
33  HG-9007375-0038 2 Screw, Socket Hd
34 1 Not Used In This Application
HG-2513013 1 /P Kit, Overhaul Seal (Incl. items 2, 4-6, 9, 23,

28, 31)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 52 of 79

Ignition, Electrical, And Flywheel

<3
A/HH\ V./: e
A\mm/M xrdmv
/HH\ ~
N A
VNN
mmm (SN
y BEN TR
A /mVIWK N /hu_rmr
/ /AUW“IV%;/ ¥\ _J Sy
// /4 % a“..p..:_mwn)n ngm
\, )
P ,.H, S
) Y
“\,
N AN
LA
el é m ~
mr “w./ =) / W| p =
Ny & R e,

N N\ 7 =L,
MVN Vx ) _mmm”a,,
NF (7 Y
N@ N,, \ ,WKML “y.

‘INHIV /r!\.\
N . (9
)
E g /
(&“i /
/

s 4
7y

/

/

Aﬂb/‘

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Ignition, Electrical, And Flywheel

Page 53 of 79

Ref#  Part Number Qty S/P/F  Description
1  KH-54-755-09 1 S  Stator Kit, 15 Amp (Includes KH-24-126-71
Bracket)
2 KH-M-0548025 2 Screw, Stator Mtg. M5 x .8 x 25
3  KH-24-584-01 2 S  Module, Ignition
4  KH-SM-0545020 4 S  Screw, Module M5 x .8 x 20
5 KH-24-025-01 1 S  Flywheel Assembly
6 KH-25-155-06 1 Connector
7 KH-X-67-3 2 S  Screw, Hex Sems #10-16 x 1/2
8 KH-X-42-15 1 P Key
9 KH-12-468-03 1 /P Washer, Flywheel Mtg. Screw
10 KH-12-086-14 1 Screw, Flywhl Mtg, M10 x 1.5 x 46
11  KH-24-157-01 1 S Fan
12 KH-25-086-47 4 /P Bolt, Shoulder
13 KH-24-162-02 1 Screen, Grass
14  KH-24-018-03 3 S  Retainer
15 KH-24-086-18 2 Screw Phillips Hd., #11-16 x .875
16 KH-X-25-92 2 Washer, Plain
17  KH-25-403-03 1 S  Regulator - Rectifier
18 KH-236602 1 S  Connector, Regulator - Rectifier
19 759-3336 2 /P Spark Plug
20 KH-235173 1 Clip, Cable
21  KH-X-25-63 1 /P Washer, Plain 1/4"
22 KH-48-154-02 1 Clip, Cable
KH-24-176-01 1 Harness, Wire
KH-24-518-28 1 Lead
KH-24-126-71 1 Bracket, Stator

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Implement Lift Handle

N N’
]
T
J g
w///// A
/////_NN

Q

.

/ e
>.\

o)
F“Mu

\\\Wq\u\\ ¢

e\
X
Uu/ \, Jy
A.,Q

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Implement Lift Handle

Page 55 of 79

Ref#  Part Number Qty S/P/F  Description
1 603-0057A 1 S  Handle Assy, Lift
2  603-0059 1 S  Shaft Assy, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16 - 18 x .75 Lg
7  710-0599 1 /P Screw, Hex Wash Tapp,1/4 x .50 Lg
8 710-3144 1 /P Screw, Hex Cap, 3/8 - 16 x 2.0 Lg GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8 - 16 x 4.25 Lg GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam, 3/8 - 24
14  712-0431 2 S Nut, Hex Flanged Lock, 3/8 - 16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock, 5/16 - 18
16  715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
17  716-0116 1 /P Ring, Snap,1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06 Thk
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange,1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Implement Lift Hanger

%

.

’

/
A

yo5—

)

Y

N —— -}

\
)

&=
n\MW/

]
N

)

TN
®
~]

Tll\_’
N,

(©)

e’

_h\ GV, N o
N s A
Tod QN7 ¢/ @)
ﬂu:y‘ /,f”\
lnw\; o
)
F. IAW‘ -
//«/, %/ M// \\\\ﬂ TN,
S\ Y —~(™~ AOV
—) / \ Anv\V/ A
< ”mwl \. /4\ \U /! H
lllllllllll /MVJ// \\ V\ U\\\ .,
e (@
\llmﬂllluill.l||| ” 07 ‘F\ -
\\ /AI//Nﬁ P /H\
Vm\.ﬁ 3 /
! 1 e — S
R L o p L
/ .A\oovv \a K v A
/ AL & y
— / 18 oy /
N\ .\ ;nud‘ T / /
QU\' \\ /lU./\
u\ / \\ﬂ“.llllﬁh{&w —
/! (o) 7 _md, )
N
! .
A\AW/V//, AN \w.\\:/_\mmw
T/ 5\ ¥ ( 2;// \v
ﬁlrll..ivaﬂ /IM/ ,l.ﬁ\ ﬂ
00/v ||||| L \
NoZgI
A\ M~ v =
= O\
J/
/ «
‘\ quu\
/ =
Lo
\\
S\ M 4
ANt W\ &F -
I/M//.u ,AO.I - ‘wiﬂl!\ . ™
) . 1 3
€ A\ T "
o VR RN TR
et} - ua | NS N //,“u,/x W
NS N (o N )
- ot — ‘
N\ ! - / . h/ IJVM /V
\ RGO NN

&

3 luul
o o

-

[ [

e

1 m.,v () (™)

/
-y - (.
w & é ®

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Implement Lift Hanger

Page 57 of 79

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, LH Hanger Moved to RH side - Mfg.
Date F027G3 (6-02-'97) & After
2 703-2234 1 Bracket, RH Hanger Moved to LH side - Mfg.
Date F027G3 (6-02-'97) & After
3 703-2804 2 Plate, Bearing Mounting
4  703-2832 1 Link,RH Lift
5 703-2833 1 Link, LH Lift
6  710-3000 2 S  Screw, Hex Cap,3/8 - 16 x.75 GR5
7  711-3319 1 S  Ferrule, Adjustment
8 712-0431 8 S  Nut,Hex Flange Lock,3/-16
9 712-3048 1 S  NutHex Jam, 1/2 - 13 GR5
10 712-3083 1 /P Nut,Hex Insert Lock, 1/2 - 13
11  714-0145 2 S  Pin,Internal Cotter
12 732-3094 1 S  Spring, Compression, .63 1D x 2.0
13 732-3120A 1 /P Spring, Extension, 1.0 OD x 6.42 Lg, 43 Caoils,
Light Duty 46" Deck
732-3126 1 S  Spring, Extension, .91 OD x 7.33 Lg, 46 Caoills,
Heavy Duty 48" Deck
14  736-3125 3 /P Washer, Flat,.50 x 1.5 x .15 Mfg. Date
FO17G3 & Before
736-0326 3 S  Washer, Flat,51 x 1.0 x .125 Mfg. Date
FO027G3 & After
15  736-3069 2 Washer, Flat,.531 x .875 x .15 Mfg. Date
F027G3 & After
16  738-0129 1 /P Bolt, Shoulder
17  738-0430 2 Bolt, Shoulder
18 738-0507B 3 S  Bolt, Shoulder
19 747-3236 1 S Rod, RH Lift Assist

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 58 of 79

11310G

000 & 11017G -

006 - 389,

2185 Tractor S/N 326

Labels

13A-%

w
(2]

L0

r-

(o]

TN

i
@0
@
N

i

(v o]
A~y

o

|

[kl
o]
.‘l.
(il
(4]
[ [

£l oo

%_

288-1(

i
0

,1_|. _‘“___-
_.Mu ‘—- ..._

7__: yl
N I
N

i ||

m

)




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Page 59 of 79

Labels
Ref#  Part Number Qty S/P/F  Description

777-1712  777-1712 1 S LABEL-FRAME COVER

777-4571  777-4571 1 S LABEL-CUB W/SPRIG

777-1716  777-1716 1 LABEL-SEAT ADJ RELEA

777-2656  777-2656 1 S LABEL-DASH

777-4541  777-4541 1 S LABEL-HDS 2185

777-4511  777-4511 1 S LABEL-CUB BY MTD RH

777-4485  777-4485 1 LETTERS W/SPRIG-CUB

T777-4542  777-4542 1 LABEL-CUB BY MTD LH
777-1915A  777-1915A 1 S LABEL-REAR FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 60 of 79

389,000 & 11017G - 11310G

006 -

2185 Tractor S/N 326
Labels (Cont.)

oL
v’y
_..,u__

@ _
oyl
poni

1l
B
o~
[ |

o
F

Q

=
=

288-100

)

A\
\

",
W,
“
N
,,,,
“
...
“,
N\

> \

T

WY

WWWomymower




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 61 of 79
Labels (Cont.)

Ref#  Part Number Qty S/P/F  Description

777-3947  777-3947 1 S  GRAPHIC-TENSION LEVER

777-1714  777-1714 1 GRAFIC-RELEASE LEVER
T77-2276A  777-2276A 1 S STRIP, PROTECTIVE PO

777-4317  777-4317 1 S  LABEL-IGNITION

777-2283  777-2283 1 S  GRAPHIC,WARNING HOT

777-2456  777-2456 1 LABEL-I.D. PLATE

777-5371  777-5371 1 LABEL-MODEL/SERIAL #

777-2041  777-2041 1 S GRAFIC-MADE IN USA

777-6181  777-6181 1 LABEL-DATE/CODE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 62 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Neutral Linkage, Hydraulic Pickup And Return Tubes

o,

)

P

(=) (W)

,4 Ve ...,,H... u...wuwm.wn””””
!.i;r:!....”z.,_-._ ] .//_
..Jnt r-.__w, .../
Awm‘
Byt
mmw“ § .m“m,m
\ i,
\ /¢
) I\
ﬁ,\.awv \-).. § ¢
o NN Ar __ Y
Oee® P
{ i ar i o,
WE _3 - _ AN
A_x... \v _ :_ ,.1 4 M.JKI:J__.
., : Illt .
~ J........”“””Jrf...”..if..._..!.i X ‘.n v. _‘ .
% ;
) Am 4 ___n &Y mm.“_“
1
h_._nh_ - i .u
i ,
_.,HU.‘__ N _.... (3] N
) (X . Ny
(o) A,.,.u.\ ,.u\u_ ,,,_m_\_ N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Neutral Linkage, Hydraulic Pickup And Return Tubes

Page 63 of 79

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 703-2440 1 Bracket, Hydro Neutral
3 703-2441 2 Arm, Neutral
4  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 Lg
5 710-0788 2 /P Screw, Hex Wash TT-Tap, 1/4-20x 1.0 Lg
6 710-3242 1 Screw w/Patch,Set
7  712-0324 1 /P Nut, Hex Top Lock, 1/4-20
8 716-0111 1 /P Ring, Snap, .875 Shaft
9 723-3014 1 S  Filter, Ol
10 727-3002 1 S  Connector, Tube 37 Deg w/O-Ring
721-3001 1 /P O-Ring, 3/8 OD Tube,
11 727-3088 1 Elbow, Adjustable w/O-Ring
721-3002 1 /P O-Ring, 1/4 OD Tube
12 727-3088 1 Tube, Pickup
13 732-3119 1 S  Spring, Extension, .50 OD x 1.97 Lg
14 736-0176 2 S  Washer, Flat, .25 x .93 x .120 Thk
15  737-3022 1 S Nipple, Oil Filter
16  750-0918 1 Spacer, Centering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 64 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Oil Pan & Lubrication Engine Spec. #62509

O ™)
— |
S Wie s @ 4 )
)
N
ﬁ
.,
A
m :NHH-HHAM; . /N
_— \ 1m.,\ 2
~ A ,W.M--Lm,--;, / /”,,
./Uvr.i..i;v \

ﬂ,,r---.... Y
A( M

p u-I
/

Vvvm%w \
\\
/

\\\

Va
\\

! / o
jy)): ,”h\

\ e /
@ / /r
™)

N/, p

Py

ﬁwv ..|||..|...|....A .m/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Oil Pan & Lubrication Engine Spec. #62509

Page 65 of 79

Ref#  Part Number Qty S/P/F  Description
1  KH-24-009-87 1 S Plate, Closure
KH-24-153-08 1 O-Ring, Oil Passage
2 KH-24-038-01 1 S  Dipstick
3 KH-24-123-04 1 S Tube, Dipstick
4  KH-12-144-02 1 Shaft, Governor Gear
5  KH-52-448-02 1 S  Tab, Locking
6 KH-24-043-06 1 S  Governor Gear Assembly
7  KH-12-380-01 1 /P Pin, Governor Regulating
8 KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
9 KH-M-0631005 2 S  Washer, Plain
10 KH-24-393-10 1 S  Oil Pump Assembly (Incl. 11, 12)
11  KH-24-153-01 1 /P O-Ring, OIil Pick-up
12 KH-24-381-03 1 /P Pick-Up, Ol
13  KH-12-050-08 1 S  Filter, Qil
14  KH-24-136-01 1 Nipple, Oil Filter
15 KH-25-099-24 1 S  Switch, Pressure
16  KH-52-032-08 1 S  Seal, Oil (PTO End)
17  KH-SM-839045 10 S  Screw, Closure Plate M8 x 1.25 x 45
18 KH-25-155-02 1 /P Connector, 90° Hose

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 66 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Oil Pan & Lubrication Engine Spec. #62588

7 II/....I{..I
Amwwwr |..W “H”" Ill..lnl-lllll.ll‘lllll"’ /Iff//l./
7 i o [
/7
\
7 \\JA ,_ A\
*/ A/A”mxv ‘.///““/// -
\ Yy
7 o,
\ & /(T
// l/.,.l, m mm v \ ‘__:.../ /M\\
. o Pl A
\ (oy—=>~ () O
y N
g \ e
//, o~ x\ / ; PO
\ (~y—"¢ ),
\ N Pl
/ kamm“ _ rww\ .
[ttt Sy
// \_\MW\\A\..)) rw/,.w.,mu!i\...\nw.mmwunlu / / Axmu./v
g S A e A\N N
\ // N / . \\\ N\ ///\\

1o

\
[ A \AJVMUWWV
_Af...-\. \ -/v
- 5
s &%
\\\ /!.-.l\\\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 67 of 79

Oil Pan & Lubrication Engine Spec. #62588

Ref#  Part Number Qty S/P/F  Description
1 KH-24-009-83 1 S  Plate Assembly, Closure (Incl. 2-12)
2  KH-24-038-06 1 S  Dipstick
3  KH-24-123-08 1 Tube, Dipstick
4  KH-24-043-12 1 /P Kit, Governor Gear (Includes 5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6 KH-52-448-02 1 S  Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S Seal, Oil (PTO end)
9 KH-24-153-08 1 O-Ring
10 KH-24-393-10 1 S  Oil Pump Assembly (Incl. 11, 12)
11  KH-24-153-01 1 /P O-Ring, Oil Pick-up
12 KH-24-381-04 1 Pick-up, Oil
13  KH-M-0631005 2 S  Washer, Plain
14  KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
15 KH-12-050-08 1 S  Filter, Ol
16 KH-24-136-01 1 Nipple, Oil Filter
17  KH-X-75-23 2 S  Plug, Pipe 1/8
18 KH-24-086-16 10 S  Screw, Hex Flange, M8 x 1.25 x 45
19 KH-25-099-24 1 S  Switch, Pressure

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\

Page 68 of 79

p—
o -f_:

_‘1
i O\
LY

\

#

!...,.l . l.l\

WWW.mymowerparts.com

{ €)})

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

PTO Clutch



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 69 of 79
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 710-0757 1 /P Screw, Hex Cap, 7/16-20 x 1.50 GR5
2 711-1083 1 S  Stud, Clutch Stop
3 711-3396 1 S  Spacer
4  717-3403 1 S  Clutch Assy, PTO
5 736-0171 1 S  Washer, Lock, 7/16
6  736-3082A 1 /P Washer, Flat, .45x 1.5 x.172

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 79

=y,
-
-

f

.i—ﬁlll-

- -
<&
._./1.....:"...
i,

WWW.mymowerparts.com

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Rear Wheel



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 71 of 79
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3106 2 S Tire, Cub Tread, 23 x 9.5 x 12 (S/N 359000 &
Below)
734-3190 2 S Tire, Cub Tread, 23 x 9.5x 12 (S/N 359001 &
Above)
1 634-3014-0499 2 S Rim Assembly, Rear (S/N 359000 & Below)
634-3178-0499 2 S Rim Assembly, Rear (S/N 359001 & Above)
2  712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 79

S
— N
(92] ©)
— A} /m\
: (N v ‘,,.ﬂ? T -
ﬁ_./_u ) 1 / /.J! Ar_\v
i //,n . o
m XM d.. Y ; JlJUIrQ ﬂ,Jl
— ~ \ AN w N
3 W /o N\ | -
/ Aw A\ / .
S R \ OIS, —
5 ” - |
3 N ) 05 S eI
S \&// \ L L e
S AL © O T
: I e \
™ .\Sv AA‘?J {in) QA
m fl\ Ny S \\\\ mwume
n m \.
2 @
©
T
7o)
)
—
N

Seat and Support



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G Page 73 of 79
Seat and Support

Ref#  Part Number Qty S/P/F  Description
1  703-2394-0498 1 Bracket, RH Seat Pivot
2  703-2395-0498 1 S  Seat, Base
3  703-2477-0498 1 S  Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
5 710-1260 4 S  Screw, Hx Wsh Hd Tap 5/16-18 x .75
6  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9 731-3162 1 S Tray, Tool
10  732-3080 2 S  Spring, Comp,1.90Dx 2.4 Lg
11  732-3098 1 Adjuster, Seat
12 738-0140 2 S  Bolt, Shoulder
13  738-0372 4 S  Spacer, Shoulder
14  757-3004 1 S  Seat, High Back
15  777-1713 1 S  Graphic, Seat Back Script (S/N 359000 &
Below)
777D00550 1 S  Graphic, Seat Back w/MTD Logo
777D02200 1 S  Graphic, Seat Back w/out MTD Logo
16  777D20310 1 Graphic, Seat Adjuster
17  777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 74 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

A\,mW/v .
>/ P .\ h
a ()
il/ Aﬂ

i
(@) ¢

J.r

.,‘.v.@m:

\._uwv_
N

S

[

V\.wa n\m

-
-
- \\

l; 4;

A\

\\}/

,ﬂ.

,:

Y

.~

/

qc

v@m

I

m

\

B
3 N
// N

ST I I T

I

.v‘._\mmw ,,/v M‘Nj . \
\ (O H\ "
/M/mm\ AA\Z/V ..,.\
A\:w/v = L
N

S

8

® =
\_\anu,,,.f A A !
\\, \\ /,:, /// h
uu..\nw 4 \ﬁ mw,im
M... " ﬂ\k\ 5 nn_mm.l
A o \!ia_m—.
\ W/
- l||i.t®f\
; .c\

f_,(_\

N
A

///

L U

2

N ._“\
.ﬁ/ /Jv.!\\
)0 :&-ﬂHA \

) A...m_.

Www.mymowerparts. com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Steering

Py,
4
H*

Part Number

Qty SIPIF

Page 75 of 79

Description

©oo~NOoO U~ WNE

603-0250
603-0064
603-0236
631-0005
710-0751
710-1260
712-0237
712-3001
712-3012
712-3027
712-3054
714-0115
714-3004
717-3382
722-3019
723-0156
731-3139
736-0242
736-0272
736-0351
736-0355
736-0921
736-3013
736-3132
737-3000
738-3105
741-3025
747-3171
748-0108

748-3007A

/P

~

NTOVLVOLOOTOO

NRPNRRPNRPNRRPRPRPRPREPARRPREPREPANRPIAMRANRRRER

Segment Assy, 18T Steering

Arm Assy, Lower Steering

Housing Assy, (Incl. 25, 29, 30)
Wheel, Steering

Screw, Hex Cap, 1/4 - 20 x .62, GR5
Screw, Hx Wsh Hd-TPTT, 5/16-18 x .75
Nut, Hex Center Lock, 5/16-24

Nut, Hex Jam, 3/8-24 GR5

Nut, Hex Slotted, 1/2-20 GR5

Nut, Hex Flange Lock, 1/4-20

Nut, Hex Lock, 3/8-24 GR5

Pin, Cotter, 1/8 Dia x 1

Pin, Cotter, 3/32 Dia x 1.25

Pinion, Steering

Gasket, Steering

Joint, Ball, 3/8-24

Insert, Steering Wheel

Washer, Bell, .340 x .88 x .06 Thk
Washer, Flat, .510 x 1 x .06 Thk
Washer, Flat, .760 x 1.5 x .03 Thk
Washer, Flat, .56 x 1 x .04 Thk
Washer, Lock, 1/2

Washer, Flat, .531 x 1 x .027 Thk
Wshr, Rubber Flat, .50 x 1.12 x .125 Thk
Fitting, Grease, 3/16 Drive Type
Shaft, Steering

Bearing, Flange

Rod, Tie

Bearing, Flange, .503 ID

Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 76 of 79

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Controls S/N 359,000 & Below

ission

Transm

(

/
N

= (R
o) A,hm\

",
—~
~
Py
iy

X

T

(%)
N

(
~.

o
(~)

X

L

£
A

-
-/

' o

m®

_n.wuw _A\B )

f

1

.,

—

-

N
/

\Hl/ %\4., ,v\ \\ |
/A 0 N

!

/ mm‘__. \_;

/! ok 4
_mm_au\v /,H &)
g
&)

WWW.mymowerparts.com

P!

R ®

A7



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G
Transmission Controls S/N 359,000 & Below

Page 77 of 79

Ref#  Part Number Qty S/P/F  Description
1 603-0252 1 Bracket, Cruise Return
2 603-0272 1 Pivot Assy, Sleeve
3  631-0009 1 S  Knob, Shifter
4  703-2488 1 Bracket, Cruise Pivot
5 703-2635 1 Cam, Hydro Cruise
6  710-0262 1 /P Bolt, Carriage, 5/16-18 x 1.5
7  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
8  710-0599 1 /P Screw, Hex Wash Hd Tap 1/4-20 x .50
9 710-3170 1 Screw, Ball, 5/16-18
10 711-3397 1 Ferrule, Adjustment
11 712-0271 1 /P Nut, Hex Sems, 1/4-20
12 712-3053 1 S Nut, Hex Top Lock, 1/2-20
13  712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
14 712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18
15  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
16 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
17  712-0333 1 S Nut, Hex, 1/2-20
18 714-0104 3 S Pin, Internal Cotter
19 723-3013 1 S  Washer Friction
20  727-3090 1 /P Cylinder, Damper
21  732-3094 1 S  Spring, Compression, .63 1D x 2.0
22 732-3118 1 Spring, Extension, .38 OD x 1.44
23  736-0185 1 S  Washer, Flat, .406 x .75 x .063
24  736-0262 2 /P Washer, Flat, .375 x .870 x .090
25  736-0275 1 S  Washer, Flat, 5/16
26  736-3022 4 S  Washer, Bell
27  736-3092 1 /P Washer, Flat, .265 x 1.0 x .03 Hd
28  738-0140 1 S  Bolt, Shoulder, .437 Dia x .180 Lg
29  738-0560 1 S  Bolt, Shoulder, .347 Dia x 1.375
30 747-3234 1 Rod, Hydro Adjustment
31 747-3251 1 Rod, Shift
32  747-3252 1 Rod, Gear Selector
33  747-3257 1 Link, Front Hydro Shifter
34 747-3258 1 Link, Rear Hydro Shifter
35  748-3057 1 Bushing, Shoulder
36  748-3058 1 S Hub, Shift
37  750-0252 1 S  Spacer, .377 ID x .50 OD x .830
38  750-0434 1 /P Spacer, Tubing, .375 x .52 x 1.04

WWW.mymowerparts.com



Page 78 of 79

Controls S/N 359,001 And Above

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Transm

7N
\~)
— N
7N . _.mu
2) . ,,.i
o/ .-
\.i,,._ RN "__ w nmc_nmmw.nw\\
O T BRw
(F) ™y F
T (A9 )
A
TN o xr\ ..\., P
A\.u_,.vxv f..immmxuw. s A/ _mmm , m
e \\ \“m AYG e -
e o~ S
;n _ <) 1%
—~ M
S
3
A Yli:..uﬂ M 5
_x_\_n. /! ,.v. n/,”, W
- ,/U
\\_ﬁh.u.i, ._ll...............lfll............ﬁvr _\mmh ,w‘.
® 5%
_‘\\.—JI/ > W—_
_h, o V o
—” IS mv a
\_;. B

L]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2185 Tractor S/N 326,006 - 389,000 & 11017G - 11310G

Transmission Controls S/N 359,001 And Above

Page 79 of 79

Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assembly
2  710-0599 2 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
3 710-3170 1 Screw, Ball, 5/16-18 x .56
4  712-0271 1 /P Nut, Hex Sems, 1/4-20
5 712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18 GR5
6  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
7  714-0104 2 S  Pin, Internal Cotter
8 727-3090 1 /P Cylinder, Damper
9 732-3094 1 S  Spring, Compression, .63 1D x 2.0 Lg
10 732-3118 1 Spring, Extension, 3/8 OD x 1.44
11  736-3092 1 /P Washer, Flat, .265 x 1.0 x .030
12 738-0560 1 S  Bolt, Shoulder, .374 Dia x 1.375
13 747-3304 1 Rod, Front Control
14 747-3309 1 Rod, Rear Hydro Control
15  748-3070 1 Plate, Cruise
16 750-0434 1 /P Spacer, Split Tubing, .375 ID x 1.04

WWW.mymowerparts.com



